Click Here To View
Item at
www.GapPower.com



http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319

k BRIGGS ENGINE ASSEMBLY

FUEL LINE

P95 User Manual € 19



BRIGGS ENGINE PARTS LIST

ITEM | PIN QTY | DESCRIPTION ITEM [ P/IN QTY | DESCRIPTION

1 1 MUFFLER 45 2 FOOT

1A 1 SPARK ARRESTER 46 4 FLANG NUT, 3/8-16

2 1 HEAT SHIELD 47 4 HEX FLANGE BOLT, 3/8-16
3 2 SCREW, HEX WASHER 48 2 RETAINING RING

4 1 BRIGGS ENGINE 49 2 WASHER, 3/4

5 1 COUPLING 50 1 BLOWER HOUSING

6 1 SQUARE KEY 51 1 PUMP MOUNT

7 2 CAPSCREW, 3/8-16 x 1-1/4 52 1 FUEL ELBOW

8 1 PRESSURE SWITCH 53 2 STUD

9 4 FLANGE NUT 54 1 NUT

10 1 CLAMP 55) 1 HEAT SHIELD

11 1 BUSHING 56 2 HEX WASHER HEAD SCREWS
12 1 KEY 57 1 SCREW

13 1 BLOWER HUB 58 1 CABLE CLAMP

14 3 CAPSCREW 59 1 RECTIFIER WIRE

15 1 FILTER ASSY 60 1 THROTTLE LEVER

16 2 CAPSCREW 61 2 HEX FLANGE BOLT

17 1 GRIP PLATE 62 1 ANGLE BRACKET WELDMENT
18 1 STD THREAD UNION 63 1 ROTARY ACTUATOR

19 4 BUTTON HEAD HS 64 1 ACTUATOR BRACKET

20 2 WASHER, 1/4 IN. ID 66 1 WIRE ASSEMBLY

21 2 CAPSCREW, 1/2 -20 UNC 67 4 HEX HD CAPSCREW 6-32
22 1 FRONT GRILLE 69 1 HEX HD CAPSCREW 8-32
23 1 COOLER 70 1 LINK RETAINER

24 2 CAPSCREW, 3/8 71 S SPRING HOSE CLAMP
25 1 HYDRAULIC TANK 72 1 FUEL VAPOR HOSE

26 2 WEATHER STRIP 73 1 BARB

27 1 BLOWER WHEEL 74 1 EMISSIONS STICKER

28 4 HEX FLANGE BOLT, 1/4 -20 75 2 SPRING HOSE CLAMP

29 1 ENGINE CONTROLLER 76 1 HOSE (FUEL)

30 9 HEX FLANGE BOLT 5/16-18 x 1/2

31 1 FRAME BASE WELDMENT

32 2 WHEEL & TIRE

33 1 AXLE

34 1 PUMP, SINGLE

25) 1 FUEL CAP

36 1 GROMMET

37 1 FUEL TANK

38 1 BATTERY

39 1 BATTERY COVER

40 1 CAPSCREW, 1/4-20 x 3/4

41 1 HEX FLANGE BOLT

42 2 HANDLE BUMPER

43 3 HEX FLANGE BOLT, 5/16 x 1-3/4

44 4 LOCKWASHER, 3/8

20 » P95 User Manual



P95 FRAME PARTS LIST

ITEM | P/N QTY DESCRIPTION ITEM | P/N QTY DESCRIPTION

1 7 CAPSCREW, 5/16 IN. -18 UNC 17 2 HEX FLANGE BOLT, 3/8 IN. -16
2 7 NYLOCK NUT, 5/16 IN. -18 UNC 18 1 HANDLE LOCK

3 1 HANDLE, REAR LIFT 19 2 LIFT HANDLE

4 1 COUPLER, MALE 3/8 IN., -8 SAE 20 1 COOLER GUARD

5 1 COUPLER, FEMALE 3/8 IN., -8 SAE 21 2 FLANGE NUT, 1/4 IN. -20

6 2 CAPSCREW, 1/4 IN. -20 22 NO ITEM

7 1 MANIFOLD ASSY, SINGLE CIRCUIT 23 2 HOLLOW HEX PLUG 6 SAE

8 1 DASH DECAL 24 1 RELIEF VALVE

9 6 HEX FLANGE BOLT, 1/4 IN. -20 25 - NO ITEM

10 1 DECAL, SINGLE CIRCUIT 26 1 PRESSURE SWITCH ASSY

11 1 KNOB (PART OF ITEM 13) 27 1 DIRECTIONAL VALVE

12 1 2-WAY SWITCH 28 1 CAP (INCLUDED WITH ITEM 27)
13 1 ROTARY SWITCH 29 1 COIL

14 1 3-WAY SWITCH 30 1 STICKER, CE

15 1 HOUR METER 31 1 STICKER, SOUND POWER LEVEL
16 1 FRAME WELDMENT 32 1 CHOKE CABLE ASSY

P95 User Manual « 21



HOSE FITTINGS & CLAMPS LIST ‘

ITEM | PIN [ QTY | DESCRIPTION

1 1 MANIFOLD ASSY, SINGLE CIRCUIT

2 1 HOSE BARB, 3/4 IN. HOSE x 3/4 IN. PIPE
3 4 HOSE CLAMP

4 1 ELBOW, 45° STRAIGHT THREAD

5 1 ADAPTER

6 1 ELBOW, 90°

7 1 HOSE

8 1 CONNECTOR, STRAIGHT THREAD

9 1 ELBOW, 45°

10 1 HOSE

11 1 HOSE

12 1 HOSE BARB, 3/4 IN. HOSE x 3/4 IN. PIPE

22 » P95 User Manual




k P95 WIRING HARNESS

THROTTLE CONTROL SWITCH

=\
(NOTE: PLUG BEHIND SWITCH WITH
BLUE & YELLOW WIRES GOES TO SWITCH ON TOP)

=

FLOW CONTROL %1 \

SWITCH 1\~ HOUR METER
!

/b _ START
i SWITCH
MANIFOLD ASSY P V. )

BLACK

PRESSURE SWITCH
\ i
-E

RELAY-62301 u\ §
-

\ =
0\
SUPPLIED W/62293 HARNESS ‘
\

TO STARTER SOLENOID

S
e

POSITIVE BATTERY CABLE TO
STARTER SOLENOID

) | S \\ STARTER SOLENOID
| |\~ GREEN
GROUND WIRES } ! ‘\
\ = ) {
\ N (/ ENGINE KILL
4 \ BLACK

TO ACTUATOR
RED/GREEN

. \‘ RECTIFIER WIRE
& WHITE
) 25
8%
TO MAGNETO WIRE ON ENGINE | | // !\‘\‘i‘
GRAY WIRE /,/ \"‘

OIL PRESSURE
SWITCH

FUEL SHUTOFF
RED WIRE
O
iy — =t
RED WIRE (P TERMINAL)

TE— | CONTROLLER
/ ORANGE WIRE (S TERMINAL)

S

= YELLOW WIRE (I TERMINAL)
e~ O

ENGINE OIL PRESS SWITCH
WIRING DETAIL

P95 User Manual « 23



LIMITED WARRANTY POLICY

This limited warranty is offered for 90 days (30 days if product is used in rental) from date of original purchase on
ICS® manufactured parts. Components not manufactured by ICS® will be covered for the period and according
to the provisions of each manufacturer’s warranty. During the warranty period, ICS® will replace or, at its option,
repair for the original purchaser only, free of charge, any product or part manufactured by ICS® which is found upon
examination by ICS® to be defective in material and/or workmanship. The purchaser shall be responsible for all
transportation charges and any cost of removing any part submitted for replacement under this warranty. This war-
ranty does not cover any failure caused by accident, abuse, misuse, improper maintenance, normal wear, neglect,
damage caused by stale or improper fuel mix or operation under conditions not specified by ICS®. There are no
other warranties expressed or implied. There is no implied warranty of merchantability and no implied warranty of
fitness for a particular purpose. Replacement or repair is the exclusive remedy, and ICS® disclaims all liability for
incidental and consequential damages of any kind.

POWER UNITS & GAS/FUEL DRIVEN EQUIPMENT: A1. Federal Emission Component Compliance 40CFR part

1060.120 ICS warrants all fuel system emission components for 2 years from the date of original purchase provided
there has been no abuse, neglect, modifications, or improper maintenance.

Components covered. The emission-related warranty covers all components whose failure would increase the
evaporative emissions. Your emission related warranty does not cover components whose failure would not in-
crease evaporative emissions. Coverage under this warranty extends only to the following parts; fuel tank, fuel cap,
fuel hose and vapor hose from the fuel tank to the engine and any connectors that are apart of the fuel system.

The equipment is designed, built, and equipped so it conforms at the time of sale to the ultimate purchaser and each
subsequent purchaser and is in compliance with 40 C.F.R. 1060.120 standards. The equipment is free from defects
in materials and workmanship that may keep it from meeting these requirements.

24 » P95 User Manual






ICS

The best way _
to cut concrete

ICS, Blount Inc.
4909 SE International Way
Portland, Oregon 97222
www.icsbestway.com

Part Number 66024




